oBR Z9 ZUUa  1o.do r.0g

em/1 ||
 ASSEMBLY INSTRUCTIONS '

S | ‘ FITNESS PRODUCTS
PIN 890437A | 2801 W. Mission Rd.
1884 MARCY GYMNASIUM EQUIPMENT CO. All Rights Reserved. : Alhambra, California 91803
!- i "



~

dEp £9 ZUU4 i

The MARCY em/1 unit features several components, allowing a vari
assemble unit in the proper manner for the unit to function smocothly.
carefully, referriri?’\g to assembly illustrations for part identification.
identify all companents, (NOTE: Some compenents are shipped alread
list.) Using the parts list atthe end of the instructions, chack to see that
of component is correct. ‘

BOLTS SHOULD BE ONLY FINGER TIGHT WHEN PRE-ASSEMBLI
INSTRUCTED. Onceinstalled, fraquently checkthe tightness of ALL b
to the wall, '

Because of the siéze and weight of its parts, assembly of this unit reqmrjjﬂ

' TOP PLATE
T dH

LONG CABLE () |

o ' 7/18" W]
/2" Sod

UPRIGHT ASSEMBLY ——|
46

! Two Scrg

CARRIAGE ASSEMBLY
1)

LIFTING ARM
1ce)

WEIGHT
SELECTOR PIN "
(1P)
N
WEIGHT GUARD ——" 3

g
NN

i

Ilts,

0.49 F. U4

ty of exercises. It is important to
oligw the assembly instructions
efgre beginning separate and
asgembled, as indicated in parts
he guantity of each type and size

Vo people, IMPORTANT: ALL
G UNIT UNLESS OTHERWISE
ncluding those securing unit

ed:
h1/4" Bit
en¢h

e Wrench
vel or Plumb Line
wdliivers

\—WAL.I_ MOUNTING

J&ﬁ\

5 P =7 | | BRACKET(B
RUBBER BASE PAD RUBBER BASE PAD
| ||AK)
BAYE BUPPORT
ASSEMBLY (1A)

MAIN ILLUSTRATION

2




: DRYWALL
CONCRETE FLOORING

BASE SUPPORT -~

|

3/8 LAG BOLT —

RAW ooueuz'x?\

TYPICAL CONCRETE F

|
|
|

i
'
]

WOOD STRINGER
3/§ LAG BOLT

oy e e
DT LA
LARECE Eh SRR
bt v
PR A & 4
v " . q

DRYWALL\

3/8 DRILLED

R INSTALLATION

del 29 ZdUs 0143 r.uo

V\f{ALL & FLOOR INSTALLATION ILLUS

\

TRATIONS

| o
| | e TOPPLATE

TYPICAL WALL

-

CONCRETE FLODR\

WALL MOUNTING BRACKET S)
BASE SUPPORT— [ \ §
x . \ IR\

c-: |
I
AN WALL
o
1 RY\HALL

I
N 3/8|LAG BOLT
STUD
L INSTALLATION

DRYWALL ~}
WOOD STRINHER

\

BASE SUPPORT
Y8 LAG EOLT—\W

[

]
>

Aa~

; \
(€ §<<

HARDWOOD FLOO% —

"

TYP|CAk HARsDWi}OD FLOOR INSTAL i ATION




oep <J

Section 1-1: Mountlng of unit

(Section 1-1 instructions apply to units which will be mounted to a wai.
FREESTANDING ACCESSORY refer to those assembly instructions at this timea.) |

The following stapséapply to standard wall installation into a wood wall stud ané

into other surfacesiare illustrated on the precedlng page. No matter what th
secured before usef Da not install the unit in weak surface materials such ag

1. Determine whe'ther base suppert (1A) will be mounted
to the wall or -the floor. If base support (1A) will be
mounted to thejwall, boit wall mounting bracket (1B) to
base support (1.A) as shown in Detail 1-1 using 5/16" x
3/4" bolts (1C),/5/18" lockwashers (1D) and 5/18" hex “
huts (1E). NOTE Most walls have 2 x 4 wood stringers
running alonglthe base. Often, as in the case of a
cement floor, mstauatlon will more easily be made into
this wall strmgér

2. lLocateand mark the center of the wall stud to which unit /giﬁ’t
g i

will be instaueq.

3. Hold uprightassembly (1G) in a vertical, upright position o

agalinst the wal, centered to the wall stud.

4, With a penacil, r‘nark the position of the top plate's (1H)
hole on the wall, centered to the wall stud. NOTE: If the
unit is beingnstalied on carpeting, press the unit down
while marking ho!e for top plate. Carefully lay unit down
on the floor. |

5. With 1/4" bit, dnll a pilot hole approximately 2" deep
into the center'of the wall stud.

6. Place'the unit mto an upright position and secure it to
the wall with 378" x 2" lag belt (11). DO NOT TIGHTEN '
BOLT COMPL?TELY AT TH!IS TIME. i

7, Aprimary cons‘:deratlon ih mounting the unit is to make
certain it is perpendlcular In both the front and side

planes. Use tHe carpenters level or a plumb line to TOP F’LATE*‘\f ‘

obtain final poé:tiomng of the base support (1A). (LH)

8. Withtheunitin proper position, mark the locations of the
holes on either the wall or floor, as illustrated in Detail

e 11, ; KZ

9. Unbolt top plate (1H) from the wall and carefully set
: EM/1 unit down so that bage pilot holes may be drilled. .
Save hardware for use later.

With the 1/4" téit. drill the base pliot holes approxirﬁately
2" deep.

10

Reposition baée support(1A) over pilotholes. Boltbase
support to waH or floor using 3/8" x 2" lag bolts (11).

11

Section 1-2: Asse}nbly of upright

(WALL MOUNTING 71 \

ZdUs 10040 F. Ub

If unit will be mounted to an EM/2.

face, make certain the unit is flrmly

woﬁad floors. Recommended installation
board.

su
iwal

; - - M(FLODR MOUNTING)

_LI(ELOOR
- MOUNTING)

U UAZE SURPORT (1AY
i ARZENBLY -

A

11 (WALL MOUNTING)
— WALL MOQUNTING BRACKET (18)

DETAIL 1-1

CENTERLINE OF STUD

DETAIL -2

12, Unbolttop plate(1 H) from upright(1G) and set aside. NOTE: Cable (1J) gst;L pulled through hole in top plate (1H)

and then allowed to hang down from the top of the upright (1 G). Make sur ‘
upright (1G). Save hardware for uge later. ‘

thelpnd of cable does notfall down inside

13. There aretwo adheslve backed rubber stops on the front of the upright (]
off and d;scard

14. Remove carriage agsembly (1F) from the upright (1G) by sliding it up amﬁ

G)jllstabova the carriags (1F). Peel these

off he top of the upright (1G). NOTE: The

cable must bd pulled through carriage and treated in the same manner s i : step 12 above.

A
| o 4

\'Y'\ i



oep ZJ ZUU4 1o:lb P.0f

~15. Checkio make sujre rubber base pads (1K) are in position on each side of ughiaht(1G) as shown in main illustration,

NOTE: Ifunitis being mounted to MARCY EM/2 FREESTANDING ACCESSORY|/rempvethe 5/16" x 3/4" boltsecuring

the top porticn of theéweight guard to the upright (1G). :

18. The EM/1 unitusps two stacks of eight 10 pound weight ”E'li’f“
plates (1L). The tap, fourth and bottom weight piate (1L)
of each stack should be fitted with nylon waight
bearings (1M). Make certain that these plates have the
bearings (1M) intact ag illustrated in Detail 1-3.

A
! ~WEIGHT BEARING
M)

C

SELECTOR WEIGHT
1L

'~if17. Slide eight weight plates (1L) down each side of the
upright (1G), being sure weight bearings (1M) are in the -
top, fourth and bottom plates (1L). (NQTE: If you have ;
purchased additional weight kits, install them at this DETAIL 1-3
time, Install any weight decal included with additional
weights to weight guard after completing assembly of
upright partion of unit,)

+./18. Turn locking handle at front of weight guard to the ,
puliey position, Positmn carriage pulley bracket (1N) CARR p
over pulley guide on back side of upright (1) as shown ey T |
in Detall 1-4. Insert carriage pulley bracket (1N) down : i
between pulley guide and aver pulley lock. Turn locking
handle to barbeliE position, CARRIAGE PULLE S
= BRACKET | UPRIGHT
(N) (16)

“-:,"19. Thread end of cable (1J) hanging from top of upright
(1G) up throughjcenter of carriage assembly (1F) and
cuttop side. With graphics facing forward, slide carriage
(1F) down upright (1G) with bearings (inside carriage)
riding inside channels on sides of the upright. Align hole PULLEY GuUI|
at bottom front of carriage (1F) with hole in front side of !
upright (1G) and lock in place using 7%" welght selector

i
.

~WEIGHT GUARD

pin (1P) as shown in Detail 1-5. PULLEY L4 j‘
\,\A:- i« :
“J 20, Ingtall selector bars (10) one side atatime. The selector DETAIL 1-4

bars are fitted with nylon selector bar guides as shown
in Detail 1-6 on;page 6. To install selector, bars, with
selactor bar guide located at bottom end, hold selector

bar (10) paralle| to channel on side of upright (1Q). CAP‘E |
Rotate gelector bar (10) until selector bar guide can be 7\
ingerted into channel, With guide riding inside channel, (1~7 . /—1P

rotate selactor bfar back to upright, parallel position.

Check to see tfhat selector bar mounting bracket,
mounted at bottom of carriage is hanging straight down.
Attach top end ¢f selector bar (10) to carriage (1F) as ]
shown in Detail §1-6. Align round hole at upper end of !
selector bar with selector bar mounting bracket mounted i
.~ at bottom of carriage (1F). Secure using selector bar UPR!GH'T l
axle (1Q) and #10 x %" slofted screw (1R). (169 S |
; - b

i ‘ ]

|

I

{

i

}

|

i

CARRIAGE -
(1F) |

;
™/ 21. Remove weight pin (1P) holding carriage (1F) and slide
carriage down gnto pulley guide (shown in Detail 1-4),

| DETAIL 1-5




ol

T

£

\Y

b

vweld 23 £UUs

ey

22 iThe top plate (1 H) has a single pulley bracket and a double pulley bracket.

0. 40 F.Uo

Insatend of cable (1J) up through hole

ocated at front edge of gingle pulley bracket as shown in Detail 1-7, pullig 19 cable through.
5/ 23 Pogition top plaie (1H) on upright (1G) and securs uging 5/16" x 3/4" bblte [and 5/16" lockwashers praviously
.« removed. ‘
k¥ 24. Holt top plate (1 H) to wall uglng 3/8" x 2" lag bolt (1i). .
|
If mounting unitto EM/2 FREESTANDING ACCERSORY, refer to those instru '“onf at this time. Complete assembly of
EM/2 as instructed before proceeding with remaining EM/1 agzembly.
f |
‘ SINGLE AULLEY ~— /-CABLE GUARD
-~ CARRIAGE ASSEMBLY BRACHET , \
R DOUBLE PULLEN —. o
SELECTOR BAR BRACKET | NP \
MOUNTING BRACKET . T8, .
. 2l \-ToP PLATE
~— £ 10 X -k SCREW (1R) 5/16" WASHIERS - (iH)
e S 5/16 X 3/4 BOUTS —\;\ il
T r','/ . ,
R en - n UPRIGHT
AXLE —~~ | o= SELECTOR BAR ASSEMBLY E —
(4K} e II (10) ! CABLE~ // (16)
| i
E
! _— SELECTOR BAR GUIDE | c
. ARRIAGE
L : CARRIAGE J‘ﬂULL EY—— - 4 (1F)
P — UPRIGHT BRACKET l
b T ae aN) |
|
DETAIL1-6
Eection 1-3: Cablq Instailation DETAIL 1.7
(Hefer to Detalls 1»7 & 1-8 for cable instaliation)

/ 25 Inzert spacers (1 8) into 414" pulley wheels (17T) as illustrated in Detail 1~

| Pogition & pulley wheel (1T) with spacer

(18) In gingle pblley bracket of top plate (1H). Bring cable (1J) over pulley wheel (1T) and down back side of upright
(1@). Make sure cable (1J) ia riding in groove of pulley whee! (1T). Positipn tgp “hook” of cable retainer (1U) over

cable (1J) as sHown andlong side of cable retainer facing center of top plgte.

in pulltey bracket, Secure, bolting through pulley wheel
(1T) and spacer (18) using 3/8" x 14" GROUND bolt
(1V)and 3/8" flex nut (1W). Tighten nut, being sure not
to overtighten “ae pulley wheel (1T) must turn easily.

. Bring eable (1 J) straight down to carriage pulley bracket
(1N). Position 4" pulley wheel (1T) with spacer (18)
above carrlagle pulley bracket (1N), with cable (1J)
riding in groave at bottom side of pulley wheel as ;
Hlustrated in Cetail 1-9 on page 7. Insert pulley wheel :
(1T) with spacer (18) down Into carriage pulley bracket
(1N). Raise carriage (1F) so selector bars (10) are out of
weight stacke. Fully Insert 7%" selector waight pin (1F)
into bottom heole in one of the selector bars and lower
carriage down. ingert 3/8" x 1%4” GROUND .bolt (1V)

% FLEY NUT aw) [

ne up hole in cable retainer with hole

-+ CABLE RETAINER
(1)

- PULLE'T WHEEL SFACER
(5)

e
K

wo— PULLEY  WHEEL
[$k)

from back side through carrlage pulley bracket (1N), 5, s sracked|- 23 14 cnound o av
checking to make sure cable (1J) is stili riding in groove (TYPICAL) B0

of pulley wheel (1T). Sscure using 3/8" flex nut (1W),

being sure pllley whee! (1T) turns easlly. (NOTE: A

cable retainer (1U) ie not installed over the carrlags DETAIL 1.8

pulley bracke} (1N).) While holding the carriage (1F),
remove selector weight pin (1P) from the selector bar
(10) and lowet the carrlage completely

l

6




;/‘/27. Position 412" pujley wheels (1T) with spacers (18) in double pulley bracket
up to doubte pulley bracket, acrozs top side of both pulley wheels (1T) a
shown in Datail JI -7. With cable (1J) riding in grooves of pullay wheels‘(1 1:), i
step 25, with long side facing center of top plate. Secure as before using 3y 8"

Ve

LARRIAGE -

CARRIAGE PULLEY
WHEEL

PULL

o~
o

CARFIAGE =ULLEY

flex nuts (1W). |

Attach u-clip (1 X) to end of cable (1J) as shown in Detall 1-10. Position clo:
secure using 3/8” x 1%" zinc bolt (1Z) and 3/8" zine flex nut (1AA).

CARLE . ‘
e i l
I

~ |

(1F) - |

(it .

LY WHEEL
PACER , :
(12 .\

",
",

WRACKET .. e
(1N

v

™~

e,
Eod
Ol

DETAIL 1-9

Sactlon 1-4: Lifting Arm Installation

L

'''''

32:

v

L

JOMW 243

«UUR

Hd g‘

sta

bf t

aad

1U. 22U F«ua

p plata (1H). Bring cable (1J) straight
it through center of cable guard as
| cable retainers (1U) as Instructed in
£ 1'%4" GROUND bolts (1V) and 3/8"

#nd of s~hook (1Y) inside u-clip and

[PETAIL 1-10

o ,.'-"J29. Instalirotating héndleassembliesues) oneatatime.Slideendspfrotating: anidle agsemblies (1BB) inta liftingarm

(1CC) as illustrated in Detall 1-11. Laogely bolt handie (1BB) to lifting arm [[1 CQ) using 3/8" x 3/4" socket screws
(1DD) and 3/8" )ockwashars (111) with hex key (1EE) provided, To securehandlea, insert screwdriver into end of
liting arm (1CC)iand wedge handle (1BB) so that it cannot turn freely. Tighten gerew (1DD) securely using hex key

(1EE).

arm (1CC) as shown,

. Withliftingarm (1 CC) positioned with adjustment plates

offsettoward fldor as illustrated (Detail 1-11), fully ingert
selector platee jof lifting arm into slots on front side of
carrlage (1F). While holding arm (1CC), reach bghind
carriage (1F) and turn pin cam to “release” position as
‘indicated by pin cam decal, With pin cam turned as far
to the side as possible in the “release” position, push
litting arm (1CC) completely into carriage (1F). Turn pin
cam back o 'lock™ position and adjust position of
selector platesiof litting arm (1CC) so locking pins lock
through lifting arm and carriage (1F). Lifting arm eannot
be pulled out when properly tocked.

Screw a pivotaxie kneb (1GG) into one end of lifting arm
pivot axle (1HH). Align pivot holes of lifting arm (1CC)
with corresponding holes in carriage (1F). Insert [ifting
arm pivot axlei(1HH) through carriage (1F) and lifting
arm (1CC) and!secure with remaining pivot axle knob
(1G@G) a& showh in Detail 1-11,

i
- P LDD—\FIH /1FF

( / LA L

L \‘l P :44/ “1ec
L . W f @-— PIVOT KOLES
neO | i ¢ QL'FT,NG ARM SELECTOR PLATE
j ADJUSTMENT HOLES
o eade il |l l e S
g e
I " LOCKING PINS
DEG AL

- 33. Tighten all boit:s securely at this time before proceeding with assembly of be
7

DETAIL 1-11

Ach component.




Sactien 2: Baneh Asgemblv

uvBEN 29 2UUS 10. 40 F. tU

t’/ ~{. Place upholstered boards (2A & 2B) upholstered side down on aflatsurface.

’f/

center of board (2A) Secure in p!ace using 5/16" x 8/4"” bolts (2D).
3 “Attach incline brackets (2G) to RH & LH large board

brackets (2E & 2F) using1/4" x3/4" bolts (2H) and 1/4"
flex nuts (21). (IMPORTANT Do not overtlghten as
brackets must swmg easily.)

Position seat support (2J) aver board assembly. (NOTE:
Pins extending out one end of the seat support (2J)
should be on thé lower side, next to board at end
illustrated in Detall 2-1.)

.~ Position LH and hH seat brackets (2K & 2L) over seat

support (2J) and smali board (2B) as illustrated, (NOTE:
When seat brackets (2K & 2L) are properly positioned,
holes aiong side of seatzupportshould be offeet toward
wide end of smaﬂ board (2B). Loosely attach seat
brackets to small board (2B) using 5/16 x 3/4 boits (2D).
Allgn holes ihrough sides of seat brackets (2K & 2L) with
hole in center of geat support (2J). Fully insert 5%" seat
adjustment pin (ZGG) through parts, Tighten5/16x 3/4
boita (2D) securirig seat brackets at this time. Remove

seat adjustment p’in (RGG).
Reposition geat support so hole at end aligns with

incline brackets {2G) ags shown in Detall 2-1. Attach
ends of inoline brackets (2G) to seat support (2J) as
shown using 1/4” x 5" bolt (2M) and 1/4" flex nut (21).
(Important: Do not overtighten as brackets must swing
oasilyl) Fully insert 5%" seat adjustment pin (2GG)
through’arge boa|rd brackets (2E & 2F) and seatsupport
(2J). Tighten 5/1 6 x3/4 bolts (2D) securing large board
brackets (2E & 2F) securely at this time. Remove seat,
adjustment pin (2GG)
|

Remove L-arm &ssembly (2P) from leg (2Q). Turn
assembly around 180 degrees and reinstall by sliding
vertical ad;ustment bracket of L-arm assembly (2P)
down center of leg (2Q) as shown in Detail 2-2 making
sure that mounting brackets attop of leg (2Q) face away
from the L-arm of the assembly (2P) as illustrated in
Detall 2-2. !

7" With upholstered boards (2A) and (2B) facing up,

position end of seat support (2J) between brackets at
top of leg (2Q) az shown in Detail 2-2. Sscure uging
5/16" x 44" bolts, (2N) 5/16" wing nut(200)and 5/16"
flex nut (20) as shown,

Press 3%" strip éf plastic u-channel (2R) over bottorn
adge atopposite end of seat support(2J), helow the pins
as lllustrated in Detanl 2-3.

. Ingertpinatthe end of seatsupport (2J) into keyholes in

weight guard asillustrated. Align groove in ping with
keyholes and press seat support (2J) down g0 pins rest
on bottom of keyhole slots.

. Slide crossbar (28) through L-arm assembly (2P) as

shown in Detalil 3-2.

ARM CLIRL
BAR ASSEMBLY

(EW)

. CABLE

. ,f)m(d/

R
s

| ith
_(2C) to small board (2B) and large board (2A) using 5/16" x 3/4" bolts (2D)as i

2 Position LH and HH large board brackets (2E & 2F) over large board (2A) withf dia
the hinge (2C). Bé sure brackets (2E & 2F) are positionad as illuztrated in

(,_-'{ RY/ |

inge pin facing toards, boit hinge
ustrated in Detaif 2-1,

onally cutends facing away frem

2-1, with bent edges toward the

DETAIL 2-1

_—L-ARM ASSEMBLY (2P)

VERTICAL ADJUSTMENT
BRACKET

1

|7

EG (2Q)—-+
? — MOUNTING BRACKETS

(,1 ‘ff

DETAIL 2-2




wep 4J cUUR 10.20 . il

i
- ! X
'I I ‘ H ¢ ) )
- i ; ! PP :
(/A - ! L I T i
i - ; . o F il g i
- Sl fin g /ﬂ A oar wr At S e ﬂf‘fff - i
O RS T N P F LA R 4 g
/ l'c' £ -w ," . e - ! 4‘ . X /
. r §
- frae
\ ;‘ '?,p,./ i [ A.\ (’ i{_‘»; "'f ’(k“) C"J{/( l”‘! /{9 / Easd 3y / !
4 # e med ) Fi i
: | AT ey e A d N
X ol 2. W ._.53&: iy mi‘_,. I &0 'y i Al I \..{(/1 |
o ) B /l‘ et dmaesa M ) /7
N L5 bl iy fre e VAN :
T o, a1 s it RO ST Ve ot i

A\

N . /
"\., e : |
N
SEAT SUPPORT —U] %
: (ZU ;
WEIGHT

GUARD

*x\% ~SHORT CABLE
| DETAIL 2-3 ;

//12 Assemble upholstered rolls by inserting a 5%" foam tube (27T) inside each 51;;" b:ack sleeve (2U),

,3/13 As illustrated in detaui 2-2, slide an upholstered roll over each end of crossbar (2%;). Secure rolls by installing a 1"
round plug with washer head (2V) into each end of crossbar (28), gently tapging |plugs In place with a hammer.

.. ¥4 Positionarm curl bar assembly (2W) over L-arm of L-arm assembly (2P) as shpwn 'n Detail 2-2, with plastic locking
) ball pointing up. Secure arm curl bar (2W) to L-arm using /16" x 2%" boltj(2X}|and 5/18" flex nut {20). Do not

overtighten as arm curl bar must swing easily.

N




Jen oJ- AUV LIRS -4 § r« 1 £

+

15 ‘Position one end m short cabie (2Y) ingide end of cabie
arm of L-arm ssaembly (2P) ag shown in Detail 2-4 and
secure using 1 /4’| x 172" bolt (2Z) and 1/4" flex nut (2I).

CABLE ARM

. e Insert spacer ( 2AA into center of 2%" pullgy wheel . 2An-
e (2BB). Position ptﬂley whee! (2BB) with spacer (2AA) \ :
above 2" pulley pracket of L-arm assembly (2P) as 1 ¥
illustrated in Detai 2-4, (NOTE: 2" puliey bracket will be 288 AN M it ey,
facing weight gug\rd.) Thread cable (2Y) over aplit roll K| & -

pin as shown. Ingert pulley whesl (2BB) and spacer
{2AA) inside 2" pu)ley wheel bracket with cable riding in ZDo

groove of pulley wheel (2BB). Secure pulley wheel (2BE) N WSS | - smoRT cantE
and spacer (2AA) in place using 3/8” x 11" ground bolt N 2y
 (2C0) and 3/8" flex nut (2DD). Do not overtighten. By
17. Hook end of cabf:e (2Y) over pigtail-end of 8~hook at T A

base of upright component as illustrated in Detail 2-3. .- ]
{18, Attach mounting bracket (2EE) to upholstered arm curl 2 PULLEY BRACKET,
board (2FF) as shown in Detail 2-5 using 1/4” x 1" ’ '
bolts (2Z). | ~ ||l \sPuT RoLL PN

+ 19, Tighten all bolts securely at this time. | lpETAIL 2-4

o

2FF

A

DETAIL 2-5

10




JCM £J ££JUUbH 10. &/ e la

l

Saction 3: Use of Marcy EM/1

R H 3
Unitmay be used for barbell exercises or pulley-assisted exercises, including tHe ar
When using the pulley system, the locking handle atthe front of the weight guard)sh

In curl exercises and leg exercises.
uld be turned to the left. For barbell

exercises, the locking handle should be turned to the right. It may ba desirabld for
remove the bench. Taremove bench companent, unhook short cable (2Y) from prgtai

and out of weight gu;ard‘ Refer to enclosed exercise course for recommend d po

exerciss,

some pulley-assisted exercises to
s-hook and lift seat support (2J) up
itioning of components for each

Section 3-1: Weight ;‘.‘velection , X

The EM/1includes 2@0 pounds of resistance. This congists ¢
of sixteen 10-pound weight plates (1L) and the combined 40
pound weight of the carfiage assembly (1F) and the lifting
arm (1CC). This 40 pdunds is the lightest amount of starting ,
registance when dolhg barbell exsrcises. The amount of iy
registance when uging the pulley system ig half the amount
'shown, with a starting resistance of 20 pounds. If lighter
resistance is desired when using the puliey system, the
lifting arm (1CC), may be removed as instructed in Section
3-2. With the lifting arm removed, the starting resistance is
12 pounde. For resistance of more than 40 pounds refer to
resistance markings on weight guard for proper pinning of
weight plates. i

1

The selector bars (10) on each side of the upright (1G) have
key-shaped holes. Ta obtain desired resistance, fully insert
7% weight selector;pins (1P) into welght plates (1L) (as
indicated on weight guard) and turn handles of ping into a
locked downward po$ition. (Note: weights should always be
pinned so that the number of plates pinned to the left of the
welght guard is equal to or one more than the number of
plates pinned to the tight. The number of plates pinned each
weight stack should naver differ by more than one plate.)

with |
To select resistgncd
follow the line tq th
pin(s). The drawing
80 Ibs. of resisia)

|
Section 3-2: Positionjng of Lifting Arm

Thelifting arm (1GC) may be adjusted to ten different positions. Refar to sxsrcise;
for each exercise, adjusting that position if necessary to accommedate your ind
you malntain a full rarige of motion so maximum benefitis obtained. To unlock ar
and move pin cam (located on back side of carriags) to releasge position, (Refer tg
deaired position. Reiease pin cam slowly, adjusting lifting arm if necessary so log}
and carriage (1F). Lifting arm should be lowered compiately to hang vertically|
aystem. To remove liffing arm, lower lifting arm (1CC) completely, unscrew one i
arm pivot axle (1HH).‘iHold lifting arm and pull axle completely out of carriage q

11

identify the desired weight and
Indicated weight plate and ingert

ahows the correct pin logcation for

se for recommended arm position
al height or comfort. Make certain
asp lifting arm (1CC) with one hand
ail 1-11). Adjustlitingarm (1CC) to
pins lock through lifting arm (1GC)
of the way when uging the pulley
hxla knob (1GQ) from end of lifting
bly (1F). ,

I
{
i



Jebi v 2UJUNH 0. 2f F.ols

’Aﬂ 1 PO .z
21133

bYS

B/ZS)

Ak

A

7
\‘v

i Pull lever to select one of 10 Iifting arm positions andﬁ:

Seection 3-3: Posiﬁon?ing of Seat Assembly

upright (1G). Align ong of the twa holes in seat brackets (2K & 2L) with hole in cq
seat adjustment pin (2GG) to lock seat position, When using the seat assembly|

To incline seat assembly, pull up end of large upholsterad board (2A) while Slid%

adjustment pin (2GG) through large board brackets (2K & 2L) and seat support (2

e .

“
RN

SEAT SUPPORT = |
LARGE BOARD BRACKET T?/

Vet
-,

J). |

LOCK RELEAS

™

i

L~

e/ﬁ;ase laver to lock,

knau upholstered board (2B) toward
pf seat support (2J). Fully insert 6"
(flat, supine position insert 6 seat

! oS - X I [
SUPINE POSITION - // ,
; " /" “INCLINE POSITION 2 | n
/-/ ZINCLINE POSITION 1 | 7
VETAIL 2-6 | Z'SEAT BRACKET | r
H f o
; i |
? ]
: L) !
: N {
5 \ !
' LY AN M
[ Y I A ﬁﬁf |
5 !
: !
Q :

i

Pull pin to' select o

| ' 12

eo

flthree bench positions.




vwepN £J <cUUSR 10.247 Fai1d

Abdominal Board and

leg flexion etation ' Leg Curl Station : Arm Curl Station
1 ' .

Sectlon 3-4: Posmoping of L-Arm Assembly '

The L-arm assemblyﬁ (2P) can be adjusted intwo places. First, the height ofthe Lt
different heights. (Reter to Detail 2-7). For leg exercises, the vertical adjustm
locked to the leg (20) through hole indicated using 5" height adjustment pin (3HH)
adjustment bracket should be raised and locked to leg (2Q) as indicated in the s
height adjustment gin (2HH) is fully inserted through leg (2Q) and vertical dju
assembly (2P) adjustment is the angle of the L-arm. Thers are three positions: pne
extension exercises and sit-up's and finally one for arm curl exercises. To lock L-g
L-arm to appropriate hole In cable arm. " With handls facing up fully insert 3% L-drm
the locked downwart? position. ;

1's pivot point can be adjusted to two
acket should be completely down,
For arm curl exercises, the vertical
ne manner as before, Be surs that
tment bracket, The second L-arm
or leg flexion exercises, one for leg
irm in desired position, align hole in
adjuatment pini(2Ify and turn handle 1o

Sectlon 3-8; To Convert Bench to Sit-Up Board

Detach bench compfonent from unit. Lock cable arm to vertical adjustment bra ke:fnd leg with height adjustment pin,
(2HH) ag lllustrated ilh Detail 2-7. Lock L-arm in lowest position uging adjustmgnt gin (211) (Rafer to Detail 2-7).

|

SITUP,LEG EXTENSION || ||
VERTICAL ADJUHTMENT BRACKET
211

—LEG EXERCISES
\ ARM CURL E
ABDOMINAL ||

SIT UPS

~-20

DETAIL 2-7

13




vElN 4d Zulh 10.47 Fal

,..u-huPHOLerR'ED

i ARM CURL - AM CIRL BOARD
: MOUNTING BRACKET—r = (2FR)

' (ZEE)D [

' = a

) Fo
’ UPPER SPACER —~"" T /

\ |

; . vemlch ADJPETMENT
; . BRACHET
/x“wn . |

DETAIL 2-8

i
Section 3-6: For Am’p Curi Exercises

Attach upholstered iarm curl board (2FF) to bench by ‘
hoeking mounting bracket (2EE) over upper spacer in ;
vertical adjustment bracket as shown in Detail 2-8. Thearm
curl bar (2W) should swmg freely during arm curl exercisss.
Whenever arm curl bar is not being used, bar should be |-
snapped up into L-atm, locked out of the way. HIY

Section 3-7: For Pulley Exercises , i

Hook either the single handle assembly (2J4J) or double
handle assembly (QNK) to pigtail end of S-hooK at either end
of long cable (1J). A2 extension rope (2LL) may be attached
by hooking looped end of extension to pigtail $-hook at the
end of cable (1J) wHere a starting point away from unit is
desired. The ankle strap (2NN) can be attached to low end of
cable (1J) or 2’ extensmn rope (2LL) for various leg
exercises. i

Section 3-8: For Latifssimus Exercises

Hook latissimus bar (ZMM) to pigtail end of S~hook at upper
end of long cable (1J) Remove [atisgimus bar (2MM) when

not being used.

Section 3-9: For Chir;ming Exercises

Raise carriage (1F) up 80 hole in front of carriage (1F) lines
up with hole in upright (13). Lock carriage {1F) by fully
ingerting one of the weight selector ping (1P) and turning
into the locked-dowh position. being sure pin goes com- ) ‘
pletely through upright (1G). Adjust positicn of lifting arm | Pllley Extengion Cable
(1CQC) if necessary. :

14




vl <93 4uUUR 10.47 Fe s

CONSULT YOUR PHYSICIAN

For your own safety, do not begin any exercise on this equipment w;thou”t pra
handicapped persons should NOT use any exercise equipment withoutja qu
Consult your phys:c;an before starting your exercuse program.

TRAIN WITH A PARTNER

it Is recommended that an individual should not use exercise equipm
attendance. Set up your program to accommodate two people and you v«i

WARNING

e

nt

per instruction, Children and

mlified person in attendance.

without a training partner in
| bg highly motivated!

Parts List

(*) !!emée preassembled to other components

1 Moq}nting and upright component parts;

106176
i 104896 E
! 103085
. 108116
i 103492
. 105177
i 106429
! 105880 E
. 101176
105047
102488
102478 E
i 102475
. 104975 E
i 105179
P 103471 C
i 104149
i 102532
100005
100827
! 108059 E
' 105347
104843
. 100008 C
103870 Z
100226
100190
t 105180
t 105045 C
I 106234
101182
105151
105192
105035 O
103357

N o

N—= NNt 4 LA REAEBMNORNMON—2 4 AR 03— = 2R R - =

1A
1B
10
1D
1E
1F
1G

11

*

*

16

I
Base support assem
Wall mounting bracke

5/16" Hex nut (bl
Carriage assembly
Upright agsembly
Top plate
3/8" x 2" Lag boj (2in
Long cable
Rubber base pad;
10-pound weight
Weight bearing

Carriage pullsy b
Selector bar assgmbly
73" Weight selegtor
Selector bar axlef

pls;t'
ackﬂt

Hin

Ck axide)

ck oxide)

bxide)

c)

#10 x 1/2" Screw (bléir:k oxide)

Spacer |
41" Pulley wheeflw/H
Cable retainer \
3/8" x 1" Groug
3/8" Flex nut (blg
U-clip ’
Pigtail s-hook |
378" x 1% bolt (#i
3/8" Flex nut (zin

ck ¢

earing

;:tted round head bolt (black oxide)

xide)

Rotating handle gsse %1ny

3/8" x 3/4" Socket sf
7/32" Hex Key ;
1" x 1%" Black p
Pivot axle knob
Lifting arm pivot 4
3/8" lockwasherjfblag

rew (black oxide)

plugs

k oxide)




2 Bench Component Parts:

1
1
1
1
1
1
2
2
4
1
1
1
1
2
2
1

—t A ok ek —h oA X 4 A

1
1
1
2
2
2
1
1
1
.
;
]
1
1
1
1
3

2

|
'
i
1
'
'

105054
105083
104873
103085
105036 E
105037 E

104997 €

105120
104830
105043 G
105038 E
105030 E
105121
105115
105198
105348
105300
105182
103127E
104661
104827
104733
105183
105114
105683
105122
100005
104349
105347
104843
105616 G
105517

.1 Accessories For Use:

105032 ©
105031 O
105419 O
101491
105164
105169
103927
183 -
106117

2GG
2HH ~
2l

2JJ
2KK
2LL
2MM
2NN
200

16

JebiN oJd cUUR

Large upho

Hinge
5/16" x 3/4' B
LH Large bq
RH Large b
Incline bracg
1/4" x 3/4"}
1/4" Flex nj
Seat suppor
LH Seat bray
RH Seat bry|
1/4" x 5" balt (b
5/16" x 4%} bol
5/16" Flex
L-arm assen
Leg agssemhy

I1Va.ccu

d board

3d board

It (black oxide)

bracket

bracket

;(bt'ack oxide)
Rck oxide)

3ack oxide)

{black oxide)

ut (Black oxide)

3% Plasticili-channel

189 Crossbr

5%" Foam t be
|-
g W/ washer head

5%" Black gleev
1" Round ply
Arm curl baf azsg

5/16" x 2%/ Bol|

Short cable

1/4" x 1%" [Bolt|;

Spacer .
2%" Pulley Whe
3/8" x 1" [Gro
3/8" Flex nit (b
Arm curl mdunti

Upholsterediarm

8" Seat ad fnn;
1

5" Height adjj
3" L-arm gdju

Single puiley haf

Double hangle
2' Extension|ro

Latissimus Giar

Ankie strap j
wing nut

Embly
(black oxide)

black oxide)

%I w/bearing
ind bolt.(black oxide)

gck oxide)

Ng bracket

curl board

tment pin

asembly
®

i

N
!

dle assembly



